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KITO 35-in

KITO 3-in-1
function tiles

beyond your imagination

Slip Resistance: Stain Resistance: Abrasion Resistance:
R10 Class 5 Class 4



& 600x600x10mm/24" x24"
V package: 4pcs/32kg/ctn
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Cement look

Technology : 3D inkjet

Patterns: 6

3 colors: beige, light gray, middle gray

Size: 600x600x10mm-24" x24" , 600x300x10mm-12"
Finish: Matte

x24"

K0603666TA
600x600

K0603667TA
600x600

K0603668TA
600x600
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Evanka variations | =

KO0603668TA

600x600x10mm/24" x24"

K0603666TA
600x600x10mm/24" x24"

decorative

K0603667TH K0603668TH

K0603666TH
600x600x10mm/24" x24" 600x600x10mm/24" x24" 600x600x10mm/24" x24"
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Patterns: 1200><600mm 6 900><900mm;__
2Co|9rs gray, grlegq o

Avallable size: 1200x600x10Qm 900><900x11mm éOOXGOOXWan:
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K0903796TAP
900X900

K060,3796TA
&00)(600

_‘K0603797TA&

K1264313TAm"

T200X600ﬂ

K0903797TAP
- 900X900




Murchison variations

K1263796TAP
1200x600x10mm/24" x48"

K0903796TAP
900x900x11Tmm/36" x36"

K0603796TA
600x600x10mm/24" x24"
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K1264313TAP
1200x600x11mm/24" x48" decorative

K0903797TAP K0903797THP
900x900x11Tmm/36" x36" 900x900

-
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K0603797TA
600x600x10mm/24" x24"



Murchison

24"x24” | 36"x36” | 24x47”
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Testrothe: 2201900047

BRI RO EMNERDHRLT

Applicant: GUANGDONG KITO CERAMICS GROUP CO.LTD.
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Address of Applir:u'lt‘ SADA PRIVATE DEVELOPMENT AREA SOUTHWEST OF RIVER STREET,
SANSHUI DISTRICT,FOSHAN CITY, GUANGDONG, CHINA
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Name of Sample: ANTIQUE BRICK
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Mark of Samples: s Siesof Sample: 0 80T
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Source of Samples: Samples selected by applicant Quantity of Samples: 8 Piecas

ey REw: )
R i 2019-01-04 Test Date: 2018-01-04-2019-01-10

BRUE 1.ASTM C 1027-09 Standard Test Method for Determining Visible Abrasion Resisfance of Glezed
: Caramic Tl

Tost Standard 2ANSI A137.1-2017 American National Standard Speciffcations for Ceramic Tie
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Test item Test Method Test Result
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Class IV
Failure visible at 2100 revolutions.

HERRS |EFHME: 061
Dynamic cosfficent of friction ARSI 3121 Wet DCOF Value (10): 061

R B
Visible Abrasicn Resistance ASTHIC107:08
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Declaration
1. Report without signature of inspector, verifier and approver and “‘specific scal for test report™ is invalid.
2. Report is invalid in case it is altered, i lete pages, without page scal, duplicate without “specific scal
for test report”™. Report can not be partial copied without written approval
3. Entrusted test repont is responsible for the samples received only. Test results can not be improper propagated
without written aprroval.
4. In case of any disagreement, applicant shall make a request in written form within 15 days on receiving the report;
otherwise test result shall be aceepted.
5. “Test ropert that issued by our lab can be verified by scanning the QR code. For any enquiry about full report
content, please contact 0757-88715333, 88735222,

Mk 77 AL TR R XML R L s 2 WU (P, C) :528225
Add: No.2, Keji West Road, Shishan, Nanhai District, Foshan, Guangdong, China
k% i (Tel) :0757-88735333 88735222 {4¥C(Fax): 0757-88736555

etk (Web): http://www. fsz jzx. com k% HUME (E-mail) : fsz jywb@163. com
BEVR LIS (Tel) :0757-88735110 BB ML i% (Tel) : 0757-88735122
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R DIN 51130:2014 Testing of floor coverings - Determination of the anti-slip property
- Workrooms and flelds of activities with slip danger - walking method-Ramp test
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